
Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page - 1 - of 51 

Revision 8; August 2019 

  

Combined Sewerage Services and Water Supply Infrastructure Operating Plan 

 
 
 

Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

 

 

 

 

 

 

 

 

 

 

 

 

1.1.1.1 Bingara Gorge Development 
 

1.1.1.2 Combined Sewerage & Water Infrastructure Operating Plan Rev 8 
 

1.1.1.3 August 2019 
  



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page - 2 - of 51 

Revision 8; August 2019 
[...]
6.3 Raw Sewage Feed Sources and Quality 
 

There are three sources of raw wastewater to the Bingara treatment infrastructure via the 
WWTP Inlet Feed (also known as RT tank) Tank: 

 

 Gravity sewer catchment, discharging to the Bingara RWTP via a 200 mm PVC 
Sewerage Rising Main from the existing gravity SPS; 

 Bingara Pressure sewer catchment, discharging to the Bingara RWTP via a 250 
mm Pressure Sewer Main from the Bingara Gorge pressure sewer network; 

 Wilton Pressure sewer catchment, 125 mm Pressure Sewer Main from Wilton 
Village pressure sewer network. 

 

These networks and sewers have been designed and constructed by others but are 
operated and maintained by VWS. More detail on Sewerage Transfer Infrastructure is 
provided in Section 7. 

 

The catchment area has been identified as residential, commercial and retail, with no 
industrial loading. Customers are required to adhere to customer contracts wherein they 
are not permitted to discharge to the sewer toxic or other materials not suitable for 
biological wastewater treatment.  This mitigates the risk of raw sewage being of non-
municipal nature. 

 

Periodic composite sample analysis was undertaken for the Bingara Gorge combined 
influent. The range of potential sewage characteristics is outlined in Table 3 below based 
on composite sampling of raw sewage influent to the Bingara TRWP conducted in 
February/March of 2015 and November/December 2015.  
 
The ranges are provided to indicate potential variation in concentrations based on 
available information. Ongoing monitoring on a weekly basis has been occurring  to 
develop an understanding of the influent characteristics and potential changes, as the 
catchment is built out. Such monitoring frequency may be modified in future if found 
appropriate, no less than on a quarterly basis. Contingency measures have been allowed 
in the design (e.g. addition of acetic acid dosing) to meet recycled water quality 
objectives. 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 23 of 51 

Revision 8; August 2019 

  

 
It should be noted that the TDS has been assumed to be higher than what the current 
monitoring data indicates, based on the expectation that there will be a recycle of TDS 
back to the Bingara RWTP from the Recycled Water network. 

 
The risk of adverse effects on the treatment process due to illegal discharges of 
prohibited substances to the sewer is minimized due to the dilution effect. Community 
consultation are being provided by Lend Lease from time to time.  
 
Lend Lease customer contracts clearly identify prohibited substances. Such information is 
also published on the dedicated website, community notice boards and email campaigns 
conducted by Lend Lease. Engagement may be increased as necessary to ensure that 
the quality of recycled water for Lilac supply is maintained. 

 

Table 3: Raw Sewage Characteristics 

 

Parameter Units Expected Raw Sewage 

Oil & Grease mg/L < 50 
Ammonia NH3-N mg/L 30 –70 

BOD5 mg/L 150 – 350 

COD mg/L 500 – 950 

pH  6 – 8 

SS mg/L 250 – 550 

TN mg/L 50 – 95 

TP mg/L 8 – 15 

Conductivity µS/cm <1800 

TDS mg/L <1000 

 

 
6.4 Bingara TRWP (for Information) 

The plant was designed to operate at flow rates of 300 kL/day to an “Ecodisc” treatment 
plant with tertiary membrane filtration. Treated effluent from the plant is discharged to a 
20 ML storage and used for restricted irrigation of the Bingara Gorge golf course. 

 
At the Bingara TRWP, sewage was pumped to screening (1 mm) where large solids are 
removed. 

 
Sewage was then pumped to the Veolia proprietary Ecodisc treatment units where 
biological breakdown of sewage occured. These units operated according to the level in 
the Ultrafiltration (UF) feed buffer sump. 

 
The water leaving the Ecodiscs was filtered through a fine cloth drum filter prior to 
entering the UF feed sump to remove particles greater than 100 micron. A downstream 
40 micron filter provided further screening of wastewater prior to the UF. 

 
Drumfilter effluent was treated through the UF unit and stored in the UV feed buffer tank. 
The UF unit operated according to the level in the UV feed buffer tank so long as there 
was sufficient water available in the UF feed buffer sump. Non-chemical backwashing 
within the UF unit was automated based on timer settings with an overriding differential 
pressure set  point to initiate backwash. Periodically the UF unit required a chemical 
clean in place (CIP) via the semi-automated CIP system. 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 24 of 51 

Revision 8; August 2019 

  

 
Filtrate from the UF was pumped to ultraviolet (UV) disinfection, followed by chlorination 
(sodium hypochlorite dosing) and then to storage before discharging to existing storage  
area, to provide feed to the golf course irrigation lagoon for storage prior to irrigation 
(refer to the sewerage infrastructure section 12.2). 

 
Wastes from the treatment system included backwash water from the UF and drum filter. 
The waste was collected in a waste sump before being transferred to the sludge 
thickener. Sludge thickening  was  by  gravity,  with  sludge  pumped  out  periodically  
from  the  bottom  of    the thickening tank, and clear water overflowing to upstream of the 
Ecodisc array. 

 

Odour treatment was provided by way of negative draft on specific equipment and the 
plant room, discharging to atmosphere through activated carbon odour catchment 
facilities. 

 

The temporary plant was used: 
 

 For treatment of sewage during construction of the permanent plant (under NSW 
Operator’s License No 10_012.) 

 For treatment of effluent from the permanent plant during commission and proof of 
performance testing. 

 

An O&M manual was developed for the Bingara TRWP, including the various expansions 
that have occurred to the plant since the initial installation. This O&M Manual content 
remains maintained for future reference and as a guide to the O&M activities. This is 
contingent upon the intended future status of the plant (e.g. activities required to maintain 
equipment, or acceptance that replacement equipment will be required if the plant is to 
run.) 

 

6.5 Bingara PRWP 
6.5.1 Process description 
 

The Process Flow Diagram (PFD) in Appendix C shows the current key treatment 
components of process flow for the Bingara PRWP. 

 

The PRWP process has been designed with two separate treatment trains for ease of 
construction and flexibility of operation. These were initially labelled Stage 1 and 2, 
however have been constructed in parallel.  
 
There is also provision for a Stage 3 installation to be constructed as required based on 
the rate of growth in the catchment. This is expected to be required to service the 2000 
ET in the catchment. 

 
The hydraulic design basis for the Bingara PRWP is summarized in Table 4. It should be 
noted that the ratio of PWWF to ADWF decreases over the stages as the greater 
proportion of the flows is from the pressure catchment which has a lower peaking factor. 

The screening and inlet works capacity has been designed to match the PWWF at each 
stage. Equalization Tanks are provided to smooth out the peak flows to the downstream 
process, as discussed in the next page. 

 

 

 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 25 of 51 

Revision 8; August 2019 

  

 

 

 

 
 

 

Table 4: Summary of inflows and treatment capacity for each stage 
 
 
 
 
 
 
 
 
 
 
 
 
 

1 
Based on 6 x ADWF from gravity catchment and 1.5 x ADWF from pressure catchment at initial flows expected 

 

From the existing WWTP Inlet Balance Tank the wastewater is fed by Inlet Pumps to the 
Inlet Screens. The WWTP Inlet Balance Tank (Feed Tank / RT Tank) and Inlet Pumps 
are provided by Lend Lease Communities. 

 

The inlet pumps and screens are sized to manage Peak Wet Weather Flows (PWWF) 
from the gravity sewer (assumed to have a PWWF of 6 x ADWF) and pressure sewer 
(assumed to have a PWWF of 1.5 x ADWF with minimal infiltration.) All inlet works are 
fully operational to ensure adequate Duty/Standby provision in screening. 

 

From the screens, screened wastewater discharges via gravity to a transfer sump and 
pumped to the Equalization Tanks. These tanks provide effective storage of around 3 
days during peak wet weather events to attenuate flows to the plant.  
 
From the equalization tanks, screened wastewater is pumped to the activated sludge 
system. All wastewater is treated with Veolia’s standard BioSep 2 M20 MBR’s with 
modification specific to the application at Bingara. Each MBR system has a three-stage 
activated sludge tank (incorporating a de-aeration zone for recirculated sludge, a 
swing/anoxic zone for feed and an aerated zone) and two membrane tanks. Each MBR 
process train has a peak design capacity of 80 m3/hour (or 1.92 ML/d), providing 100% 
redundancy in the system at design wet weather flows. The MBR provides disinfection to 
some extent with log-reduction of pathogens across the membranes. 

 

Disinfection in the Bingara PRWP is via a multiple barrier approach to achieve log 
reduction targets outlined in the Australian Guidelines for Water Recycling (2006) using 
Microfiltration membranes (in the MBR described above), Ultraviolet disinfection, chlorine 
contact tank and residual chlorination. 

 

MBR effluent is discharged via gravity to filtrate tanks, and then pumped to the UV-
system. Following UV-disinfection, treated water is discharged to the chlorine contact 
tanks for chlorination prior to transfer to the treated water storage. Chlorine dosing points 
are provided at the inlet to the chlorine contact tanks, the inlet to the treated water 
storage, and on each of the distribution lines from the treated water storage. 

 

Stage ET EP ADWF 

(kL/day) 

PWWF 
Hourly 

Flow to 
plant1

 

(kL/day) 

Screening 
/ Inlet 
Works 

Capacity 
(kL/d) 

No of 
MBR 

Trains 

MBR and 
Disinfection 

Capacity - PWWF 

(kL/d) 

1 900 2700 531 2403 2403 1 960 

2 1540 4620 877 2879 2879 2 1920 

Ultimate 2000 6000 1225 3219 3219 3 2880 

 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 26 of 51 

Revision 8; August 2019 

  

Odour treatment is achieved with extraction via fans from the following sources of foul 
air: 

 Inlet screens 

 Centrifuge 

 Dewatered biosolids and screenings skips 

 Transfer pump station 

 Return pump station 
 

And the following source of dilute foul air: 

 Equalization tanks 
 

Concentrated odorous gases are treated in an odour treatment facility designed to 
maintain <500 OU in treated air at the outlet. 

 
Waste Activated Sludge (WAS) from the activated sludge tanks are pumped to a 
centrifuge for dewatering. Following dewatering, sludge is transferred via a conveyor to a 
completely covered and sealed sludge storage bin. Dewatered sludge is periodically 
trucked offsite. 

 
The detailed P&IDs and general arrangement drawings are available with VWS. 
Schedules of Mechanical Equipment, Valves and Instruments are contained in the 
O&M Manual and are being attended to as CMMS Maintenance Schedules. 

 

6.5.2 Redundancy 
 

Key mechanical equipment is provided as Duty/Standby for the Bingara PRWP. The 
continued availability of the facility to provide recycled water and treat sewage is critical to 
the success of this infrastructure.  Features of the design include: 

 

 Installed standby for all critical equipment. 

 Emergency (generator) power supply permanently installed onsite to maintain 
continuous operation during power failure. 

 

The plant is designed to have a minimum of 95% availability with sufficient storage 
provided in the inlet feed tank and the equalization tanks to ensure that plant has no 
overflows during any maintenance periods. Additional storage is available within the 
gravity Sewer Pump Station. 

 
The following are provided, by Lend Lease under the O&M Contract and a register of 
these spares is kept as part of the asset management process: 
 

 Critical spare parts for all non-critical equipment. 

 Shelf spares for all critical instruments, valves and fittings. 
 

Maintenance activities accommodated in the plant design include: 
 

 Membrane cleaning, pinning and repairing: Provided with two membrane trains 
designed to handle 100% of the ultimate hydraulic load for a period of 24 hours, 
and the capacity to operate either membrane train with both bioreactors in service 
(splitting return flows from one membrane train to two bioreactors.) 

 Mechanical servicing of pumps, dosing pumps, mixers and blowers: Provided with 
“n+1” redundancy on critical equipment. 

 Cleaning of air diffusers with formic acid (during operation with injection to 
aeration pipework); 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 27 of 51 

Revision 8; August 2019 

  

 Cleaning of air diffusers (out of operation) with capacity to pump out the 
bioreactors to the equalization tanks for servicing purposes. 

 Calibrations, with allowance in access to maintenance and shelf-spares for critical 
instruments. 

 UV reactor lamp cleaning: Duty / Standby UV Reactors. 

 Plant storage capacities. 

 Breakdowns: Dial-out alarms and 24-hour response to critical alarms from 
operators, and “n+1” redundancy on critical equipment. 

 Remote dial in and remote interrogation functionality. 
 

An overview of major equipment and Duty/Standby status is provided in Table 5. . 
 

Table 5: Redundancy Table Bingara PRWP 

6.5.2.1 Equipment 6.5.2.2 Configuration 

Screen Feed Pumps (Existing) Duty / Standby 

Return Pumps Duty / Standby 

Equalisation Tank Feed Pumps Duty / Standby 

Equalisation Tank Mixing Pumps Duty / Standby 

AS Feed Pumps Duty / Standby 

Membrane Tank Feed Pump Duty per Membrane Tank with 100% 
Duty Standby in Membrane Tanks 
(effectively Duty/Standby) 

Filtrate Pumps Duty / Standby 

Chlorinated Water Pumps Duty / Standby 

Residential Pumps Duty / Standby 

Backwash Pump Duty / Standby 

Ferric Dosing Pumps Duty / Standby 

Sodium Hypo Dosing Pumps (to Chlorination 
Tanks) 

 
Duty / Standby (Shared) 

Sodium Hypo Dosing Pumps (to pre- treated water 
tanks) 

 
Duty / Standby (Shared) 

Sodium Hypo Dosing Pumps (to Residential 
Network) 

 
Duty / Standby (Shared) 

Sodium Hypo Dosing Pumps (to Irrigation 
Network) 

 
Duty / Standby (Shared) 

Polymer Dosing Pump Duty / Standby 

WAS Pumps Duty / Standby 

Sample Pump Duty, Redundancy is sampling off 
alternate treated water line to 
Recycled Water Network 

Inlet Drum Screen Duty / Standby 

Drum Screen Screw Press Duty / Standby 

Activated sludge mixers Duty/Duty per activated sludge tank 
Standby is Operation of Diffused 
Aeration in AS Tanks (all equipped 
with diffusers) 

AS Blowers Duty/Duty/Standby 

Odour Fans Duty/Standby 

Membrane Tank Blowers Duty per Membrane Tank with 100% 
Duty Standby in Membrane Tanks 
(effectively Duty/Standby) 

UV Units Duty / Standby 

Centrifuge Duty, Redundancy is capacity to 
cease WAS removal from AS tanks 



Veolia Water Solutions & Technologies (Australia) Pty Ltd 
Bingara Gorge 

 

Combined Sewerage and Water Infrastructure Operating Plan       Page 28 of 51 

Revision 8; August 2019 

  

for at least 3 days, and ability to 
truck un- dewatered sludge offsite 

 
Centrifuge screw conveyor 

Duty, Redundancy as above (for 
centrifuge) 

 
 

6.5.3 Occupational Health, Safety and Environment 
 

Occupational Health, Safety and Environment are regularly assessed during operations 